

## List of New Drugs approved in the year 2024 till date

S.No	Name of drug	Indication	Date of issue
1.	Tirzepatide 2.5mg /0.5ml, 5mg/0.5ml, 7.5mg/0.5 ml,10mg/0.5 ml,12.5mg/0.5 ml,15mg/0.5 ml solution for injection in a prefilled pen	Indicated as an adjunct to diet and exercise to improve glycemic control in adults with type 2 diabetes mellitus	19-01 2024
2.	Plazomicin injection 500mg/10ml (50mg/ml)	<p>Indicated in patients 18 years of age or older for the treatment of complicated urinary tract infections (cUTI), including pyelonephritis caused by the following susceptible microorganism(s)</p> <ul style="list-style-type: none"> <li>• Escherichia coli,</li> <li>• Klebsiella pneumoniae,</li> <li>• Proteus mirabilis, and</li> <li>• Enterobacter cloacae</li> </ul>	02-02-2024
3.	Etifoxine Hydrochloride Bulk drug & Etifoxine Hydrochloride capsules 50 mg	Indicated for psychosomatic manifestations of anxiety	21-03-2024
4.	Vonoprazan fumarate Bulk drug& Vonoprazan tablets 10mg/20 mg	<ul style="list-style-type: none"> <li>• Treatment of reflux esophagitis(RE)</li> <li>• Treatment of gastric ulcer (GU)</li> <li>• Treatment of duodenal ulcer(DU)</li> <li>• Prevention of recurrence of gastric ulcer or duodenal ulcer during low-dose aspirin administration.</li> <li>• Prevention of recurrence of gastric ulcer or duodenal ulcer during NSAIDs administration.</li> <li>• Adjunct to Helicobacter pylori eradication associated with: Gastric ulcer, Duodenal ulcer, gastric MALT lymphoma, idiopathic thrombocytopenic purpura, the stomach after endoscopic resection of early-stage cancer, or Helicobacter pylori gastritis.</li> </ul>	08-05-2024

5.	rdESAT-6 and rCFP-10 (Cy-Tb) injection (Additional indication)	<ul style="list-style-type: none"> <li>• For Detection of Latent-TB for population of age group 1 year and above.</li> <li>• For detection of Latent-TB for population below 1 year in implementation research mode under National program only.</li> </ul>	16-05-2024
6.	Selpercatinib Capsules 40 mg & 80mg	<ul style="list-style-type: none"> <li>• Adult patients with metastatic RET fusion-positive non-small cell lung cancer(NSCLC)</li> <li>• Adult and pediatric patients 12 years of age and older with advanced or metastatic RET mutant medullary thyroid cancer (MTC) who require systemic therapy.</li> <li>• Adult and pediatric patients 12 years of age and older with advanced or metastatic RET fusion-positive thyroid cancer who require systemic therapy and who are radioactive iodine refractory(if radioactive iodine is appropriate)</li> </ul>	16-05-2024
7.	Nelarabine bulk drug & Nelarabine Injection 250mg/50ml(5mg/ml)	<ul style="list-style-type: none"> <li>• For the treatment of patients with T-cell Lymphoblastic leukemia and T-cell Lymphoblastic lymphoma in adult and pediatric patients age 1 year and older whose disease has not responded to or has relapsed following treatment with at least two chemotherapy regimens</li> </ul>	31.05.2024
8.	Enmetazobactam bulk drug & Cefipime 2gm and Enmetazobactam 500mg Dry powder for injection	<p>Indicated for the treatment of patients 18 years of age and older for:</p> <ul style="list-style-type: none"> <li>• Complicated urinary tract infection(CUTI) including acute pyelonephritis</li> </ul>	31.05.2024

		<ul style="list-style-type: none"> <li>• Hospital-acquired pneumonia (HAP), including ventilator-associated pneumonia (VAP)</li> <li>• Bacteremia with complicated urinary tract infection or hospital-acquired pneumonia</li> </ul>	
9.	Methenamine Hippurate bulk drug & Methenamine Hippurate Tablets USP 1gm	Prophylaxis and treatment of urinary tract infections, Prevention of urinary tract infections, especially in catheter carriers, Asymptomatic bacteriuria, long-term therapy in prevention of recurrent cystitis .	09.07.2024
10.	Sodium Phenylbutyrate USP bulk drug & Sodium Phenylbutyrate Oral Powder USP	Indicated as adjunctive therapy in the chronic management of patients with urea cycle disorders involving deficiencies of carbamyl phosphate synthetase (CPS), ornithine transcarbamylase(OTC), or argininosuccinic acid synthetase (AS). It is indicated in all patients with neonatal-onset deficiency (Complete enzymatic deficiency, presenting within the first 28 days of life). It is also indicated in patients with late-onset diseases (partial enzymatic deficiency, presenting after the first month of life ) who have a history of hyperammonemic encephalopathy.	09.07.2024
11.	Elobixibat Hydrate Bulk Drug and Elobixibat Tablets 5 mg	For treatment of chronic constipation (except for constipation associated with organic diseases)	15.07.2024
12.	Tedizolid Phosphate Bulk & Tedizolid Phosphate Tablets 200mg	Indicated for the treatment of acute bacterial skin and skin structure infections (ABSSSI) in adults and adolescents 12 years of age and older.	19.07.2024
13.	Remifentanyl Hydrochloride EP Bulk		31.07.2024

14.	Pimavanserin Tartrate Bulk & Pimavanserin Capsules 34 mg	For the treatment of hallucinations and delusions associated with Parkinson's disease psychosis.	02.08.2024
15.	Elagolix Sodium Bulk & Elagolix tablets 150mg and Elagolix tablets 200 mg	For the management of moderate to severe pain associated with endometriosis.	09.08.2024
16.	Brigatinib Tablets,30mg,90mg, and 180mg	Indicated as monotherapy for the treatment of adult patients with anaplastic lymphoma kinase(ALK)-positive advanced non-small cell lung cancer(NSCLC) previously not treated with an ALK inhibitor. Brigatinib is indicated as monotherapy for the treatment of adult patients with ALK-positive advanced NSCLC previously treated with crizotinib.	18.09.2024
17.	Mavacamten capsules 2.5mg,5 mg,10mg,15 mg	Mavacamten is indicated for the treatment of symptomatic (NEW York Heart Association, NYHA, class II-III) obstructive hypertrophic cardiomyopathy(oHCM) in adult patients.	08.10.2024
18.	Ferumoxytol Bulk Drug & Ferumoxytol Injection 510 mg Elemental Iron/17mL(30mg/mL)	It is an iron replacement product indicated for the treatment of iron deficiency anemia(IDA) in adult patients: <ul style="list-style-type: none"> <li>• who have intolerance to oral iron or have had unsatisfactory response to oral iron or</li> <li>• who have chronic kidney disease(CKD)</li> </ul>	08.10.2024